COD QC - 3.1 —-Ed. 2 REV 52014

Draganesti Str. 30, Slatina, jud. OLT, Romania 230119
Tel: =40 (249) 436BE2, 434640, 434641

inm % Fax: +40 (249) 434330, 437298
K\ E-magil: office sletina@tmk—artrom.eu  www.tmk-artrom.su
J28/9/18991; VAT No. RO 1510210,/1882

arTROM. TMK-ARTROM S.A. Subscribed and Paid Share Capital: 291.567.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004/ 3.1

No : 16942 Sigla fabricii: @ Comanda client nr.: 22 PL: 2600
Date: 03.09.2015 Manufacturer’s mark: Customer Order No. : 22

Specificatii / Specification: PED 97/23/EC+ Dimensiune/Dimensions: 57.0 x 4 x 6 000+100/-0 mm
EN10210-1&2:06/ EN 10216-3:13/ AD 2000 Wd+ Otel / Steel: S275J2H/ P275NL1 TC1/ P265GH TC1/ P265TR2/
EN 10216-2:13/ EN 10216-1:13/1S0 3183:12 L.245 PSL1

Description: Hot rolled seamless steel pipes; marking by painting at one end: manufacturer’s mark, standard, steel grade, dimension,
LENGTH(m}, SMLS, heat no., lot, mill inspector no. 5, technical control sign

Nr. Sarja / Heat No. : 10490

Cantitatea livrata/ Quantity delivered Bucati / Pcs. Lungime/length — (m) Greutate / Weight— Kg

44 266.0 1392

Compozitia chimica pe otel lichid / Ladle Chemical Analysis [ %]
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti N Vv CE

10490 | 0.16 | 1.12 | .001 | .014 | 0.25 | 0.07 | 0.04 | 0.01 | 0.20 | .026 | .001 | .024 | .009 | .020 | 0.379

Cr+Cu+Mo=0.25 Nb+V=0.021 Nb+V+Ti=0.045
Compozitia chimica pe produs / Product Chemical Analyse (%)
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti Vv
10490 0.15 1.12 | 0.003 | 0.016 | 0.25 0.08 0.04 0.02 0.20 | 0.028 | 0.003 ] 0.026 | 0.020
10490 0.16 1.12 ] 0.003 | 0.016 | 0.24 0.08 0.05 0.02 0.21 0.027 | 0.002 | 0.026 ]| 0.019

Caracteristici mecanice / Mechanical Properties

INCERCAREA LA TRACTIUNE / TENSILE TEST ( EN ISO 6892-1 ) Rpo,2 Rto,s Rm A
Tip epruveta / Test Specimen N/mm? | N/mm? | N/mm? %
Fasie — longitudinal / Strip—longitudinal

Dimensiune / Dimension (mm) : 10.80 x 4

Sectiune / Section { mm?2) : 45.42 388 391 509 36
Lungime / Length - (Lo) (mm) : 40
Test largire dorn Test aplatizare Test Charpy - crestatura V Test tractinne inel
Drilt expanding test Flattening test Charpy V — Notch (EN IS0 148-1 ) Ring tensile test
{ ENISO 8493 ) {ENTSO 8492 ) KV/Longitudinal 2.5 x 10 [mm] ( ENISO 8496 )
OK OK 34 (36:31:34) J (-10" C) -
Hydraulic test pressure (2470 PSI for} 5 sec: OK Melting process: electric arc furnace, fully killed
Heat treatment: normalized Hardness BHN: 153-156-153-156
Hardness HRC max 22 (acc to NACE MR0O1.75/180 15156

Visual inspection and dimensional check: OK C €
The manufacturer of pipes is certified by LRQA in accordance with: SO 9001:08
(certificate no. 6007159 issued by 2015-08-10, valid until 2018-08-10), ISO 14001:04 (036- CPR-M-008-2007
(certificate no.6007157 issued by 2015-08-16, valid until 2018-08-10), OHSAS TMK-ARTROM S5.A. Draganesti
18001:07 (certificate no.6007158 issued by 2015-08-12, valid until 2018-08-10). Street.No.30,230119, SLATINA,OLT.ROMANIA

15
No. 4-1/ CPR 04-06-14
EN 10210-1:2006

“TEVILE CERTIFICATE NU AU FOST REMANIATE PRIN SUDURA *
“NO WELD REPAIR ON HEREBY CERTIFIED TUBES

Sef serviciu CTC Laboratoare

QC & LABORATORIES CHIEF $27512H/1.0138

Dipl. Eng. Silviu Barbulescu intended to be used in melal structures or in composite
e T metal and concrete structures

g Tolerances:

INSPECTOR CTC Elongation:
MILL INSPECTOR ‘lf‘t'“lf:iﬂ? slrenﬁ(h: | e
i 2 Field strength: expressed as indicate
Eng].&.?.l}smmm Lopu Impact strength: in the DoP
2l Weldability:
= = Durability:
Ausgestellt im Einvernehmen mit dem TUV SUD (02/98) Dangerous substance: No performance determined

Issued in agreement with TUY SUD (02/98)

THIS 1S FOR CERTIFY THAT THE MATERTIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED SPECIFICATION AND
THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION’S REQUIREMENTS AND ARE RECORDS IN THE COMPANY
DOCUMENTS.



COD QC-3.1-Ed.2 REV 6/2017

ARTROM TAVK-ARTROM SA.

Draganesti Str. 30, Slatina, jud. OLT, Rormanis 230118
Tel:+40 [P48) 436862, 434640, 434641

Fax, +40 [248] 434330, 437288

E-meil: office sletina@tmk-artrom.eu  www.tmk—artrom.eu
EUID: ROONRC.J28/9,1991, J28/9,31.01.1991

VAT No. RO 1510210/ 1992

Subscribed and Paid Share Capital: 251.587.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004/ 3.1

No : 14376
Date: 31.05.2022

Sigla fabricii:
Manufacturer’s mark:

&

Comanda client nr.: 4501890774
Customer Order No. : 4501890774

PL: 0783

Specificatii/Specification: EN 10216-2:13/
ASTM A106:19/1ISO 3183:19/ PED 2014/68/EU+
AD 2000W4/ Spec. TMK rev. 9/15.10.2020

Dimensiune /Dimensions: 76.1 x 4 x 12 000+150/-0 mm
Otel / Steel: P235GH TC1/P265GH TC1 /
Gr. B/L.245 PSL1

Descriere: Tevi din otel fara sudura laminate la cald, neprotejate, sanfrenate la ambele capete: marcare prin sablonare la un capat:
sigla fabricii, standard, otel, dimensiune, 7.11 Kg/m, TEST PRESSURE 17.2 MPa, SMLS, nr. sarja, lot, LENGTH(m), inspector
CTC nr. 5; marcare prin poansonare la ambele capete: sigla fabricii, otel, S, nr. sarja,

Description: Hot rolled seamless steel pipes, unprotected, with bevelled ends; marking by painting at one end: manufacturer’s mark,
standard, steel grade, dimension, 7.11 Kg/m, TEST PRESSURE 17.2 MPa, SMLS, heat no., lot, LENGTH(m), mill inspector no. 5,
technical control sign; marking at both ends: manufacturer’s mark, steel grade, S, heat no.,

Nr. Sarja / Heat No. : R58868

| Otel produs si laminat in Romania/Steel melt and rolled in ROMANIA

Cantitatea livrata/ Quantity delivered Bucati / Pes.

Lungime/Length — m Greutate / Weight— Kg

7 85.0 626
Compozitia chimica pe otel lichid / Ladle Chemical Analysis [ %]

Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti v B

R58868 | 0.12 | 0.52 | 0.002 | 0.010 | 0.23 ] 010 | 0.06 | 0.02 | 0.25 | 0.020 | 0.001 | 0.001 | 0.001 | .0006
Cr+Cu+Mo+Ni=0.43 Nb+V=0.002 Nb+V+Ti=0.003
Comporzitia chimica pe produs / Product Chemical Analysis | %

Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti Vv B
R58868 | 0.13 0.53 | 0.001  0.013 | 023 | 0.10 | 0.06 | 0.02 | 0.27 | 0.022 | 0.002 | 0.001 | 0.001 | .0006
R58865 | 0.13 0.54 10002100121 022 1 0.10 1 0.06 1 0.02 | 0.27 | 0.022 | 0.001 | 0.001 | 0.001 | .0006

Caracteristici mecanice / Mechanical Properties
TENSILE TEST (1. EN ISO 6892-1/ 2. ASTM A370) Rpo2 Rto,s Rm A
— at room temperature- N/mm? N/mm? N/mm? %o
Tip epruveta / Test Specimen // Fasie — longitudinal / Strip—longitudinal
Dimensiune / Dimension (mm): 1. 15.25 x4.25/ 2, 19.30 x 4.25 1. 358 - 4635 37
Sectiune / Section (mm?) : 1. 65.3/2, 83.01
Lungime / Length - (Lo) (mm): 1.45/2.50.8 2. - 356 470 38
Test largire pe dorn Test aplatizare Test Charpy - crestatura V Test Charpy - crestatura V
Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1 ) Charpy V — Notch (EN IS0 148-1)
( EN IS0 8493 ) ( EN 150 8492 ) KV/Longitudinal 2.5 x 10 [mm)| EVe/Longiudinal 10 x 10 [mm|
OK OK 31(27;31;34) 1 (-10° C) 123 (108; 124:136) 1 (-10" C)

Hydraulic test pressure (ASTM A530): 17.2 MPa for 5 sec: OK
Heat treatment: normalized during hot rolling process
Melting process: electric are furnace, fully killed

Hardness HRB: 76-77

Hardness HRC max 22 (ace to NACE MRO175/1SO 15156)
NACE MRO103/ISO 17945

Grain size ASTM E 112: 90

Hort yield at 300°C:
Hot yield at 343°C:

287 MPa(strip longitudinal 5.25 x 4.25 = 22.33 mm?2);
270 MPa(strip longitudinal 5.35 x 4.10 = 21.96 mm?);

Hot yield at 538°C: 185 MPa(strip longitudinal 5.65 x 4.20 = 23.75 mm?)

Inspectia vizuala si dimensionala: OK / Visual inspection and dimensional check : OK

Fabrica producatoare de tevi este certificata conform 1SO 9001:2015, 1SO 14001:2015 si ISO 45001:2018

The manufacturer of pipes is certified in acc. with IS0 9001:2015. IS0 14001:2015 and ISO 45001:2018

The material “not contain intentional additions of elements such as lead. selenium, or sulphur lo improve machinability”

“TEVILE CERTIFICATE NU AU FOST REMANIATE PRIN SUDURA
*NO WELD REPAIR ON HEREBY CERTIFIED TUBES *

Chief of QC & Testing of the Metallurgical Tubes Products

Dipl. Eng. Silviu Barbulescu

MILL INSPECTOR
Eng. Constantin Lupu

“(Certification no. DGR-0036-0S-W 62/2002/MUC)"

"Tssued in agreement with TUV SUD Industrie Service GmbH (02/98)"
"5 approved acc. to PED, Annex 1, Para. 4.3 by Notified Body 0036™

This MTC is digitally signed and sealed by TMK —ARTROM S.A.

IT system. The document is valid without handwritten signatures.

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED SPECIFICATION AND
THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS IN OUR COMPANY DOCUMENTS.



COD QC-3.1-Ed.2 REV 6/2017
Draganesti Str. 30, Slatina, jud. OLT, Rormanis 230118
Tel +40 [248) 436862, 434640, 434641
Fax +40[248) 434330, 437288
E-mail: office sletina@tmk-artrom.eu  www.tmk-artrom.eu
| EUID: ROONRC.J28/9,1981; J28/9/31.01.1991
VAT No. RO 1510210/1992
ARTROM TMIK-ARTROM S.A. Subscribed and Paid Share Capital: 281.587.538 34 lei

INSPECTION CERTIFICATE - EN 10204: 2004/ 3.1

No: 14341 Manufacturer’s mark: @ Customer Order No.: 161 PL: 0790
Date: 31.05.2022

CUSTOMER: NIMFA-COM SRL

Specification: Dimensions: 88.9 x 4 x 6 000+100/-0 mm
PED 2014/68/EU + EN10210-1:06/ EN10210-2:19/ Steel: S355J2H / P265GH TC1 / P265TR2
EN 10216-2:13/ EN 10216-1:13

Description: Hot rolled seamless steel pipes with bevelled ends; unprotected; marking by painting at one end:
manufacturer’s mark, standard, steel grade, heat no, LOT, mill inspector no. 5, technical control sign

Heat No.: R58462 | Steel melt and rolled in ROMANIA
Quantity delivered Pes. Length - m Weight— Kg
74 444.00 3850
Ladle Chemical Analysis [ % ]
C Mn S P Si Ni Cr Mo Cu Al Nb Ti A% CE

0.19 122 10003 10010 ] 0.19 | 0.09 | 0.06 | 003 | 0.18 | 0.025 ] 0.001 | 0.001 J 0.002 | 0.430
Mechanical Properties

TENSILE TEST (EN ISO 6892-1) Rpo.2 Rm A

— at room temperature- N/mm? N/mm? o

Test Specimen / Strip—longitudinal

Dimension (mm): 15.25 x4.25

Section (mm?): 65.16 411 537 31
Length - (Lo) (mm): 45
Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1) Ring tensile test
( EN ISO 8493 ) ( EN ISO 8492) - ( EN ISO 8496 )
OK OK - -
Heat treatment: normalized during hot rolling process Hardness HRB: 84-85
with temperature between 880-940°C Hardness HRC max 22 (acc to NACE MRO175/ISO 15156)
Hydraulic test pressure - 70 bar for 5 sec: OK NACE MROL03/1SO 17945
Grain size ASTM E 112: 9.0
Visual inspection and dimensional check: OK C €
The manufacturer of pipes is certified in acc. with ISO 9001: 2015, I1SO
14001:2015 and I1SO 45001:2018 0036- CPR-M-008-2007
NO WELD REPAIR ON HEREBY CERTIFIED TUBES TMK-ARTROM S.A. Draganesti Street, No.30,
The material “not contain intentional additions of elements such as lead, 230119, SLATINA, OLT, ROMANIA

22
No. 6-5E/ CPR 18-05-22
EN 10210-1:2006

selenium, or sulphur to improve machinability”
Chief of QC & Testing of the Metallurgical Tubes Products

Dipl. Eng. Silviu Barbulescu

S35512H / 1.0576
intended to be used in metal structures or in composite
metal and concrete structures

Tolerances:
This MTC is digitally signed and sealed by TMK-ARTROM S.A. IT system. The Elongation:

document is valid without handwritten signatures. Tensile strength:

MILL INSPECTOR
Eng. Constantin Lupu

Yield strength: expressed as indicated
Impact strength: in the DoP

Weldability:

Durability:

Dangerous substance: No performance determined

THIS 1S FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED
SPECIFICATION AND THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS
IN OUR COMPANY DOCUMENTS.



COD QC-3.1-Ed.2 REV /2017
Draganesti Str. 30, Slatina, jud. OLT, Rormanis 230118
Tel:+40 [P48) 436862, 434640, 434641
Fax, +40 [248] 434330, 437288
E-meil: office sletina@tmk-artrom.eu  www.tmk—artrom.eu
: EUID: ROONRC.J28/9,1991, J28/9,31.01.1991
VAT No. RO 1510210/ 1992
ARTROME TMK-ARTROM S.A. Subscribed and Pad Share Capital: 281.587.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004/ 3.1

No: 16891 Manufacturer’s mark: @ Customer Order No.: 183 PL: 1449
Date: 24.10.2022

CUSTOMER: NIMFA-COM SRL

Specification: Dimensions: 108 x 4 x 6 000+100/-0 mm
EN10210-1:06/ EN10210-2:19/ P10216-3:13/ Steel: S355J2H/ P3S5NL1 TC1/
EN 10216-2:13/ EN 10216-1:13 P265GH TC1/P265TR2

Description: Hot rolled seamless steel pipes; unprotected; marking by painting at one end: manufacturer’s mark,
standard, steel grade, heat no, LOT, LENGTH (m), mill inspector no. 5, technical control sign

Heat No.: R59543 | Steel melt and rolled in ROMANIA
Quantity delivered Pes. Length - m Weight— Kg
51 306.0 3242
Ladle Chemical Analysis [ % ]
C Mn S P Si Ni Cr Mo Cu Al Nb Ti A% CE
0.17 1.23 1 0.003 ] 0.017 | 0.21 0.09 0.13 0.02 0.22 1 0.030 | 0.002 1 0.001 | 0.003 | 0.426
Cr+Cu+Mo+Ni=0.46 Nb+V=0.005 Nb+V+Ti=0.006 N=0.009
Mechanical Properties
TENSILE TEST (EN ISO 6892-1) Rpo.2 Rm A
— al room temperature- N/mm? N/mm? e

Test Specimen / Strip—longitudinal

Dimension (mm): 15.90 x 4.30

Section (mm?): 68.64 404 552 30
Length - (Lo) (mm): 45
Drift expanding test Flatiening test Charpy V — Noich (EN ISO 148-1) Ring tensile test
{ EN 150 8493 ) ( ENISO 8492 - ( EN ISO 8496 )
OK OK - -
Heat treatment: normalized temperature between 880-940°C Melting process: electric arc fumace, fully killed
Test Eddy Current ef. EN ISO 10893-1: OK
Visual inspection and dimensional check: OK =~
The manufacturer of pipes is certified in acc. with ISO 9001: 2015, 1SO
14001:2015 and ISO 45001:2018 0036- CPR-M-008-2007
NO WELD REPAIR ON HEREBY CERTIFIED TUBES TMEK-ARTROM S.A. Draganesti Street, No.30,
The material “not contain intentional additions of elements such as lead, 230119, SLATINA, OLT, ROMANIA
seleninm. or sulphur to improve machinability™ i f(%IZDR Fi i
; - > 0. 65E/C -10-22
Chief of QC & Testing of the Metallurgical Tubes Products
z e EN 10210-1:2006
Dipl. Eng. Silviu Barbulescu
,‘cn:r::-;: S35512H / 1.0576
=i -\;\_,_:u_b/ intended 10 be used in metal structures or in composite
Mli_.L INSPECTOR metal and concrete structures
e Tolerances:
Eng. &:g‘;mnlm Lupu Wl Mint
""J{i,lw’%?“’" | Tensile strength:
w _;\,_‘\-JM_ Yield strength: expressed as indicated
This MTC is digitally signed and sealed by TMK —ARTROM S.A. IT system. Impact strength: in the DoP
Weldability:
Durability:
Dangerous substance: No performance determined

THIS 1S FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED
SPECIFICATION AND THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS
IN OUR COMPANY DOCUMENTS.



COD QC-3.1-Ed.2 REV 6/2017

Draganesti Str. 30, Slatina, jud, OLT, Romania 230119
Tel 120 (249) 436862, 434640, 434641

Fex: +40 (249) 484330, 437288

E-meil: office.slatinafitmk-artromey  www.tmk-artrom.eu
EUID: ROONRC.J28,/9/19581;J28/9/31.01.1991

VAT No.RD 1510210/1992
ARTROMI  TAMK-ARTROM SA. Subscribed end Paid Share apital: 281 587.536.34 (ei
INSPECTION CERTIFICATE - EN 10204: 2004 / 3.1
No : 17602 Manufacturer’s mark: @ Customer Order No. : PL:2433
Date: 31.10.2020 099
CUSTOMER~ NIMFA-COM SRL
Specification: Dimensions: 133.0 x 5.0 x 12 000 to 12 250 mm
API 5L 46" EdJ/ Steel: Gr. BPSL1/
EN 10216-2:13/ ASTM A106:19/ ISO 3183:19 P235GH TC1/ P265GH TC1/ Gr. B/1.245 PSL1

Description: Seamless steel pipes, unprotected; marking by painting at one end: TMEK-ARTROM, standard, dimension,
steel grade, LENGTH(m), SMLS, heat no., lot, mill inspector no. 5, technical control sign // standard, steel grade,
TEST PRESSURE 17.2 MPa

Heat No. : 54159

Quantity delivered Pes. Length-m Weight— Ky
51 619.63 9782
Ladle Chemical Analysis [ %

Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti vV B
54159 0.12 ] 052 10.0030.015] 021 | 0.09 | 0.09 | 002 | 023 | 0.026 | 0.001 0.001 | 0.002 | .0002
Cr+Cu+Mo+Ni=0.43 Nb+V=0.003 Nb+V+Ti=0.004
Product Chemical Analysis [%5]
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti v B

54139 0.12 | 052 1 0.003]|0015| 022 | 0.08 | 0.10 | 002 | 022 | 0.027 | 0.001 0.001 | 0.002 | .0002
34159 0.12 | 052 §0.002]0.014 | 0.21 | 0.08 | 0.09 | 002 | 022 | 0.026 | 0.001 0.002 | 0,002 | .0002

Mechanical Propertics
TENSILE TEST (1. EN ISO 6892-1/ 2, ASTM A370) Rpoz Rto.s Rm A
—at room temperature- Nfmm?2 N/mm? Nimm? %
Test Specimen / Strip-longitudinal
Dimension (mm) : 1. 10.35x 5.05/2. 19.25 x 5.15 1. 332 - 456 35
Section (mm?): 1.75.24/2. 140.87
Length - (Lo) (mm):1,50/2. 50.8 E 2. - 331 448 36
Drifl expanding tesl Flatiening test Charpy V - Notch (EN 150 148-1 ) Ring tensile tes|
( EN1SO 8493 ) ( EN IS0 8492) KV/Longitudinal 5 x 10 [mm] ( EN ISO 8496)
OK OK 72(69;73;75) J (0° C) -
Hydraulic test pressure 17.2 MPa (172.4 bari) for 5 sec: OK Heal treatment: normalized during hot rolling process,
Grain size ASTM E 112: 8.5 temperature between 880°C - 940°C and cooled in still air
Melting process: electric arc furnace, fully killed

Visual inspection and dimensional check : OK

The manufacturer of pipes is certified in ace, with ISO 9001:2015. 1SO 14001:2015 and 1SO 45001:2018
" NO WELD REPAIR ON HEREBY CERTIFIED TUBES ©

C & LABORATORIES
Dipl. Eng. Silviu Barbulescu

e

ILL INSPECTOR

Eng. Constantin Lupu
(T4 AR08 6

BADTLIS.
o [
TLalve
This inspection certificate is elecironic.
The forgery of this certificate concludes to responsibility mentioned on Romanian Penal Code (art, 290-292).

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED SPECIFICATION

AND THAT INFORMATION 1S CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS IN OUR COMPANY
DOCUMENTS.




CODQC - 3.1 -Fd. 2 REV 52014

larTROM. TMIK—~ARTROM S.A.

Draganesti Scr. 30, Slatina, jud. OLT, Romania 2301189

Tal: +40 (249) 436862, 434640, 434641

Fax: +40 {249) 434330, 437288

E~mail: office.slatine@mk-artram.eu  www.tmk~grtrom.eu
J 28/9/1891; VAT No. RO 1510210/19982

Subscribed snd Paid Share Capitsl: 291.5687.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004 / 3.1

No : 16524
Date: 05.09.2017

Sigla fabricii:
Manufacturer’s mark:

®

Comanda client nr.: 16/2017
Customer Order No. : 16/2017

PL:
JS 012116

Specificatii/Specification: APISL: 13/
PED 2014/68/EU (Par. 4.3) +AD 2000W4/

ASTM A106:15/ASTM A53:12/ EN 10216-2:13/

IS0 3183:12

Dimensiune / Dimensions: 159.0 x 5.0 x 6 000+100/-0 mm

Otel / Steel: Gr. B PSLY/

Gr.B/ P235GH TCU/P265GH TC1/

1.245 PSL1

Description: Hot rolled seamless steel pipes; marking by painting at one end: TMK-ARTROM, standard, dimension,
steel grade, SMLS, heat no., lot, LENGTH(m), mill inspector no. 5 // standard, steel grade, 18.98 Kg/m,
TEST PRESSURE 2500 PSI;

Nr. Sarja/ Heat No. : 47578

Cantitatea livrata/ Quantity delivered Bucati / Pcs. Lungime/Length -~ m Greutate / Weight— Kg
43 258.0 4502
Compozitia chimica pe otel lichid / Ladle Chemical Analysis [ %]

Heat no. B Mn S P Si Ni Cr Mo Cu Al Nb Ti Y B

47578 0.12 | 0.53 100020007 020 | 0.08 | 0.05 | 0.01 | 022 | 0.022 | 0.00! | 0.00¢ | 0.002 | .0003
Cr+Cu+Mo+Ni= 0.36 Nb+V=0.003 Nb+V+Ti=0.004
Compozitin chimica pe otel produs / Product Chemical Analyse (%)

Heat no. C Mn S r Si Ni Cr Mo Cu Al Nb Ti \ B
47578 0.11 { 0,53 § 0.004 | 0.009 | 0.19 | 0.09 | 0.05 | 0.02 | 021 | 0.022 | 0.001 | 0.001 | 0.001 | .0003
47578 0.12 | 0.54 §0.003] 0009 | 020 | 009 | 0.05 | 002 | 021 | 0.022 | 0.002 § 0.002 | 0.002 | .0003

Caracleristici mecanice / Mechanical Propertivs
INCERCAREA LA TRACTIUNE / TENSILE TEST ( EN ISO 6892-1) Rpoz Rivs Rm A
— at room temperature- N/mm? N/mm? N/mm? %
Tip epruveta / Test Specimen // Tronson / Full section
Dimensiune / Dimension (mm): 26.9 x 5.05
Sectiune / Section ( mm?) : 135.84 389 391 471 38
Lungime / Length - (Lo) (mm): 80

Test largire dom Test aplatizare Test Charpy - crestatura V Test trnctiune inel

Drift cxpanding test Flauening test Charpy V ~ Notch (EN1SO 1481 Ring tensile 1est

(ENISO 8493 ) {ENISO 8492 ) - { EN 1S0O 8496 )

OK OK - -

Hydraulic test pressure (ASTM A530): 2500 PST for 5 sec: OK

Melting process: eleciric arc furnace, fully killed

Heat treatment: normalized during hot rolfing process,
temperature between 880°C - 940°C and cooled in still aiv

BcndluEh:sl (ASTM A106 point 11): OK

Grain size ASTME 112: 9.0

Hardness HRB: 74-75-74-75
Hardness HRC max 22 (ace to NACE MR01.7550 15156)
NACE MRO1.03/IS0 17495-1

Inspectia vizoala si dimensionala: OK / Visual inspection and dimensional check : OK
The manufacturer of pipes is certified by LRQA in accordance with: SO 9001:08 (certificate no. 6007159 issued by 2015-08-10,
valid until 2018-08-10), ISO 14001:04 (certificate no.6007157 issued by 2015-08-16, valid until 2018-08-10), OHSAS 18001:07
(certificate no.6007158 issued by 2015-08-12, valid until 2018-08-10).
The material “not contain intentional additions of elements such as lead, selenium, or sulphur to improve machinabilily”
“TEVILE CERTIFICATE NU AU FOST REMANIATE PRIN SUDURA *
* NO WELD REPAIR ON HEREBY CERTIFIED TUBES *

Sef serviciu CTC Laboratoare

QC & LABORATORIES CHIEF
Dipl. Eng__;nSilviu Barbulescu

el 2T

Ay

INSPECTOR CTC
MILL INSPECTOR

Eng. Constantin Lupu

.....

Ausgestellt im Einvernehmen mit dem TUV SUD (0298)
Issued in agresment with TUV SUD (02/98)

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED
SPECIFICATION AND THAT INFORMATION 1S CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS
IN F OUR COMPANY DOCUMENTS.



ADTNazwa wytwarcy! Manufacturers Works! Herstellerwerk: Z02/Data/dale/Datum:
v ALCHEMIA S.A. ul. Aleje Jerozolimskie 92, 20.04.2022
= 00-807 Warszawa AQ3/Nr, dokumenfu/Document n Besche]oi, HunLier:
alchemia.  oddziat Rurexpol ul. Trochimowskiego 27 Nr: Rxm“ﬁfﬁ}%?"ﬁ
42-207 Czestochowa www.alchemiasa.pl

A02/Rodzaj dokumentu koutrolifType of Inspection document’ Art der Pritfbeschelnigung:

SWIADECTWO ODBIORU Py e

Atest/Inspection Certificate/ Abnahmepriifzeugnis nach EN 10204 : 2004 - 3.1 R2200169/40/1
I1SO 9001 2015, Certificate No: 04 100 950250-002
ACG/Odbiorca/Addressce/ Abnehmer BO9-B11/Wymiary/ Dimensions/Abmessungen:
NIMFA-COM S.R.L. RACARI 12A, BL.43, SC.A,TT4, AP.24 107 ki 2T i

031827 - BUCURESTI SECTOR 3

A0R/Specyfikacia /Specification/Speei filation: Nr: 30978
ANS Dokumenty dostawy /Delivery nete/Licler scheim ; 36223

Nr. aufa/Car oo/Auto nr; MM 23BVL /MM 81BVL BO3/Warunki techniczne odbiorw Testrequirements/ Priifbedinun gen:
BO1/Wyrdh / Product / Erzengnis:

Rury stalowe bez szwu fazowane/Seamless steel pipes with bevelled

length: 4.00 m — 12.00 m

ends Nahtlose Stahlrohre mit Schweifiphase EN 10216-2:2013
(Eipe Som suK] PED2014/68/EU
B0Z/Gatunck / Material designation [ Werkstoff:

P265Gh TC1

BO4 Stan dostawy ¢ State of Delivery / Lieferzustand:

Normalizowane/Normalization/ Normalisierung: 880°C — 940°C

Rury walcowane na gorgco/Hot formed pipes/Warmgeformte Rohre
Z05/Dopuszezenie! Admitance/Zulassung, Producent materiatdw posiada oceniony sysiem jakogel w odniesienin do materialow wedhog zat. 1 pki, 4.3 Dryrektywy PED2014/68/E1 orar,
AD2000-Merkblatt WO przez TUV Thilringen Industrie Serviec GumbH. Jednostka notyfikowana nr 0090, ar. certyfikatu 0090-151-871/The Producer has a reviewed quality systen in reference

to maierials acc 1,5ec 4.3 Directive PED 2014/68/EU and AD2000-Merkblatt W0 by Motivied Bady TUV Thiringen Industrie Service GmbH, reg.-na 0090, certificate no, $090-151-0871/Der

Hersteller hat ein bourtoiltes Qualititssystomin Bezng suf die Werkstodle nach dem Anh. 1, Kap. 4.3 Direktive PED 2014/68/EU und AD20G0-Merkblatt WO durch In TGOV Thitringen dustrie
Senvice Gmblnotifizierte Stelle, Kenn-Nr, 0090, Zertifikat Nr, 0090-151-0871

Wiasnodei hani Mocheninicat propertieshechanische eipenschaften EN IS0 689241 Probe aderposcl / Impat teet S Kerbschlagversuch EN 180 14341
€71-C90 o2 CO0/ N |CIL Cl2 213 02 C40iC41 €03 42 €43 C30
Numer wytopu  |Kierunck priby (Granica Wrytrzyin  [Wydhizenie ierunek Typ priby Temperatura Wartodel pojedyncze Warlosc Pomiar
Heat Mo. Proby Sample Mo, |plasty- a-tnsd Elomgation tPrl’)b}' Szerokosc Temperature Individns| vatues radnin Twardosei
Schimelze Nr Direction | Probe Ny [Cznofci Tensile  |after Direction | praby Temperatur Einzelwerte Mean Hardeness
of lest Yield or sirangth  |Fracture of test Typeoftest | °C valee test
pieces Proof [Zugtestig-  |Bruchdeh- pieces Fiece Widih Mitelweit | Hirtepmfung
Probenri- sirength lceif nung Probenri- | of test piece Wartnsé
chung Streck-order chiung Probenfortn 1. 2, 3, srednia
Dehngrenze Probenbreite Mean valus
Milietweri
Wymagania / Requisments / Ry Sk ’35
MPa MPa Yo
Anforderninpen, m—— 10 min =
Koarpus rury/Pipe body/Rohrkérper 265 570 23,0 KV2 min, 400
910715 L ORRS Sl 476 26.1 L 10x25 0 73 76 73 74
CY0/Sposdh wytopu stali. / Way of ¢asting/ Ehrachmelzungsverfabiren. :  EAF — Oxygen Eleotric Are Fumnace//Stal uspokojona/Fuliy killed/Berubigter Stahl
Huta/Steelworles/Stahlweri: ArcelorMittal Poland S.A.
: L Fepr
NLTI:::‘EZ“P“ NS:;":; [1"*:]5:{;“ 8}"&,5}: C71-C9 Analiza chemiczna [%] / Chemieal Composition [%] ¢ Chemische Zusammensetzung [%]
Schmelze Nr | of piece | Linge “!:jc £ ! i
Sticic- [ke] C | Mn [ si P S Cr | Ni | Cu [Alg | N [ Mo | Nb | V Ti Ce

ahd
910715 1 11.88 314 | 0.17 | 1.00 | 0.22 |0.008(0.002|0.020(0.002|0.011{0.031{0.020{.0078/0.001|0.003 | 0.001| 0.34

MNumery rur zpednie ze specyfibaciy na lifcie preew ozowe] ne/Pipe no according to pipe specification on Packing List no/Rohrmummern gemiit Angabe anf Frachibrief Nr.: 31978
Badania / Tests / Priifung:

Kentrola wizualng i wymiarowa/Visual inspection and checling of dimensions/Besichtigung und Masspriifung: - Wynik pozytywny/Positive results/Pozytives Ergebnis
Proba seczeinosei/Hydrmlic test at pressuref Dichtigkeitstest 7.0 MPa = Wynik pozytywny/Positive resulis/Pozytives Ergebnis
Proba spleszezaniaFlattening testRingfaltversuch - Wynik pozytyway/Pesitive results/Pozytives Ergebnis

Nimiejszyin potwierdza sig, 22 dostawa zoskda skontrolowsna i odpowinda warunkor zamdwienia, / We hershy certify, that the material described ahove has been tested and complics with terins
of the order contract./Es wind hestitigt, das die Lieterung gepriift wurde und den Vereinherungen bei der Bestellung cotspricht.

Badany matesis nie wyksxet radioaklyvmosc. Pamiar 2osial wykonainy pray uzycio systermu GENIE 2020, produkela Cenberra-Packard. The Iested materal €9 nel show any 3gns of teciosclivily, [he V35 per d with the
2nplicalion of GENIE 2000 systein, manfactured by Canberra-Packand.In dern unlersachien Matarial wurdo kaine Radisakithitit gafmdsn. Dio Messung wrds me dem GENIE-2000-Sysbon gemackt, Hersigler: Canberra: Packard.
DO1Rury eznfkowsno ! Pipss Markings / Kennzeichnu Kewmiroly Jukosci/Control of Manuf: U703 pegalista KantroliWorls Inspectar
Acc.to: ENL0216 Tohrkationskontrolle er Werksochversiindigen
ALCHEMIA S.A. .
inl 7 GDeCiall
(_)ddnal Rm expol' ' kontroh jakoscl odbiog“n rar
Dziat Kontroli Jakosei - Kierpwnik Zespoiu
Rurexpol Branch
Quality Control Department Gehastian Katka

T~ Puprzeczna’ Transverse! Quer |- Weedinma/ Lonmimdingl/ Lings




A01/Nazwa wytworey/ Manufacturer's Works/ Herstellerwerk: Z02/Data/date/Datum:
o ALCHEMIA S.A. _ _ 20.04.2022
a Oddzial Rur expoﬂ ul. Tn'ochnmowsklego 27 AOQ3/Nr. dokumentu/Document numer/Bescheinigungsnummer:
alchemia.  |45.507 czestochowa www.alchemiasa.pl Nr: RXP/729/E/22

A02/Rodzaj dokumentu kontroli/Type of Inspection document/ Art der Priifbescheinigung:

SWIADECTWO ODBIORU

AQ7/Kontrakt / Contract / Vertrag:

Atest/Inspection Certificate/Abnahmepriifzeugnis nach EN 10204 : 2004 — 3.1 R2200169/10/2
ISO 9001 :2015 , Certificate No: 04 100 950250-002
A06/0dbiorca/Addressee/Abnehmer B09-B11/Wymiary/ Dimensions/Abmessungen:
NIMFA-COM S.R.L. RACARI 12A,BL.43, SC.A, ET.4, AP.24 273 mm x 6.35 mm

031827 - BUCURESTI SECTOR 3

A08/Specyfikacja /Specification/Spezifikation: Nr: 30978
A08/Dokumenty dostawy /Delivery note/Liefer scheim : 36223

length: 4.00 m — 12.00 m

Nr. auta/Car no./Auto nr: MM 23BVL /MM 83BVL BO03/Warunki techniczne odbioru/Testrequirements/priifbedinungen:
B01/Wyréb / Product / Erzeugnis: ASME B36.10M , EN 10216-2 :2013

Rury stalowe bez szwu fazowane/Seamless steel pipes with bevelend ends ASTM/ASMEA/SA106M-2015
Nahtlose Stahlrohre mit Schweifiphase PED2014/68/EU annex I secd.3 , AD2000-W4 sec7
(Pipes from stock) ASME sec.II partD Tabelle Y-1
B02/Gatunek / Material designation / Werkstoff: ASME sec. 11 part. A_2014,

GRADE B/ P265GH TC1

ASTM/ASMEA/SA530 , ASTM/ASMEA/SA370
NACE MR 0175 / NACE MR0103
PS-ASME-PIPE-SMLS-CS-01-A106B
Without rust protected, inside bare.

B04 Stan dostawy / State of Delivery / Lieferzustand:
Normalizowane/Normalization/Normalisierung: 880°C — 940°C

Z05/Dopuszczenie/ Admittance/Zulassung: Producent materialow posiada oceniony system jakosci w odniesienin do materialow wedlug zat. 1 pkt. 4.3 Dyrektywy PED2014/68/EU oraz,
AD2000-Merkblatt W0 przez TUV SUD Industrie Service GmbH, Jednostka notyfikowana nr 0036 , nr. certyfikatu DGR-0036-QS-W 472/2011/MUC//The Producer has a reviewed quality
system in reference to materials acc 1,sec 4.3 Directive PED 2014/68/EU and AD2000-Merkblatt W0 by Notivied Body TUV SUD Industrie Service GmbH, reg.-no 0036,certificate no. DGR-
0036-QS-W 472/2011/MUC//Der Hersteller hat ein beurteiltes Qualitétssystemin Bezug auf die Werkstoffe nach dem Anh. 1, Kap. 4.3 Direktive PED 2014/68/EU und AD2000-Merkblatt w0
durch TUV SUD Industrie Service GmbH, notifizierte Stelle,Kenn-Nr.0036, Zertifikat Nr. DGR-0036-QS-W 472/2011/MUC

Whasnoéci mechaniczne/Mechaninical properties/Mechanische eigenschaften Proba udamnosci / Impact test / Kerbschlagversuch
C71-C90 C02 CO00/Nr. [C11 Ci2 C13 C02 C40/C41 Co03 C42 C43 C30
Numer wytopu [Kierunek proby Granica Wytrzy [Wydtuzenie |Kierunek | Typ proby Temperatura Wartoéci pojedyncze Wartosé Pomiar
Heat No. Proby Sample |plasty- ma-los¢ |Elongation |Préby Szeroko$é Temperature Individual values Srednia Twardosci
Schmelze Nr Direction | No. Cznosci Tensile [after Direction | proby Temperatur Einzelwerte Mean value | Hardeness test
of test Probe Nr [Yield or strength  |Fracture of test Type of test °C Mittelwert | Hirteprufung
pieces Proof Zugfestig- [Bruchdeh- | pieces Piece. Width Wartosé
Probenri- strength keit nung Probenri- | of test piece Srednia
chtung Streck-order chtung Probenform 1. 2, 3, Mean value
Dehngrenze Probenbreite Mittelwert
Roz Rm 1A2“%
Wymagania / Requiements / MPa MPa A5
I i min 415 | min.255 max
265 570 [;min.23.0 10x10555 min 287 209
812301 L 1731 345 457 132.4 L 10x 5 -10 74 73 73 73 134
Ret 425°C min.162Mpa | 1731 168 229.6

C70/Sposdb wytopu stali. / Way of casting./ Ehrschmelzungsverfahren. :  EAF — Oxygen Electric Are Furnace//Stal uspokojona/Fully killed/Beruhigter Stahl
Huta/Steelworks/Stahlwerk: ArcelorMittal Poland S.A.

E::elz:rywpu IS\IzutI\;lger Eeh;ifxfé iv’gig;hﬁ t C71-C90/Analiza chemiczna [%] / Chemical Composition [%] / Chemische Zusammensetzung [%]
Schmelze Nr | of piece | Lange f(““f .
Stiickz- [kg C Mn Si P S Cr Mo Ni Al Cu N Nb \% Ti Cg
ahl
812301 1 5.37 222 1 0.18 | 0.96 | 0.24 |0.008[0.003|0.020|0.003]0.015[0.0260.030].0090]0.001]0.003[0.002] 0.34
Badania / Tests / Priifung:
Kontrola wizualna i wymiarowa/Visual inspection and checking of dimensions ‘Besichtigung und masspriifung: - Wynik pozytywny/Positive results/Pozytives Ergebnis
Prdba szczelnosci/Hydraulic test at pressure/ Dichtigkeitstest 7,0 MPa (5s) - Wynik pozytywny/Positive results/Pozytives Ergebnis.
Proéba splaszczania/Flattening test/Ringfaltversuch - Wynik pozytywny/Positive results/Pozytives Ergebnis.

Niniejszym potwierdza sig, z¢ dostawa zostala skontrolowana i odpowiada warunkom zaméwienia. / We hereby certify, that the material described above has been tested and complies with terms
of the order contract./Es wird bestitigt, das die Lieferung gepriift wurde und den Vereinberungen bei der Bestellung entspricht.

Badany material nie wykazat radioaklywnosci. Pomiar zostat wykonany przy uzyciu systemu GENIE 2000, produkcja Canberra-Packard. The tested material did not show any signs of radioactivity. The measurement was performed with the

application of GENIE 2000 system, manufactured by Canberra-Packand.In dem untersuchten Material wurde keine Radi Die A ] wurde mil dem GENIE-2000-System gemacht, Hersteller: Canberra-Packard.
DO1/Rury oznakowano / Pipes Markings / Kennzeichnu Kontrola Jakosci/Control of Manufacture 02/Z03Specjalista Kontroli/Works Inspector
Acc. to: ASTMASA106M/EN1 0216-2 Fabrikationskontrolle [Der Werksachverstindigen
Oddziat Rurexpol
Dziat Kontroli Jakosci

Rurexpol Branch
Quality Control Department

T- Poprzeczna/ Transverse/ Quer L- Wzdluzna/ Longitudinal/ Lings




Karadenirlier Mah, Oudulu Cad No: B2, 41140 PK334 Bagiskele KOCAEL / TURKIYE
Tok 444 78 52 (444 - PTKHE) +00(262) 34037 00/01  «00 (2621349 2550 / 51
Fax: 490262 349 37 59

corm. i IO, GOt
MILLTEST CERTIFICATE Date/Tarih ¢ 6022022
EN 10204 3.1 Certificate/SertifikaNo  : 5397
Customer/Milsteri: S.C. NIMFA-COM SRL. Standart No/Norm: TS EN 10217-5
Order No-LC No/Siparis No: 6478 Pipe Type/Boru Tipi: SAWH
Item Pos.| Dimensions OdxWixL I Pieces Total Length HT BD GET NDT vo us
Sira No: Olgtiler Adet Metre bar/sec
i 530,00 X 8,00 9 108,00 70/5 30 oK oK oK 3
2 820,00 X 10,00 5 60,00 57/10 30 oK oK oK oK
3 920,00 X 10,00 9 108,00 46/10 30 oK oK oK 0K
4 1020,00 X 10,00 5 60,00 37/10 30 oK oK oK oK
ltemPos.|  BantN--HeatNo | v [cu[ Mi[ cr [MoJATTNb[Ti| S| P ] Mn ] 5 | C|SteclGrade] Temp. | Material I Weld |
Sira No: Dakim No: | X100 | kaiite | Sicakiik 2C [Re(N/mm[RmiN/mm?)| A (%] [Re(N/mme][Rm(N/mm?] A (%) |
1 124922 06 22 27 13 00 - 00 02 05 13 902 193 166 PI65GHTCI 23 % 382,6 5523 368 472,84 592,5 22,5
2 915598 03 29 31 35 03 - 03 02 05 16 454 63 93 P2ISGHTCI 23% 326,7 4356 374 32667 4836 6,0
3 235402 01 16 29 22 00 - 00 01 03 16 1087 185 157 PSGHTCI 23% 406,1 5327 329 41889 550,3 26,3
4 235402 01 16 29 22 00 - 00 01 03 16 1087 185 157 P26SGHTCI  23% 4326 560,2 353 453,22 5906 253
O D Cap [ Outside Diarneter Re: Akma dayammi | Yiefd Stress 150 90012015
WT; Et Kahnliis / Wall Thickness Rmi Gekme Dayarami / Tensile Strength 150 14001 12015
BO: Hauga Acwi / Bevel Degree A% Uzama / Elongation 150 450002018
Vi GioefEhat Kentrol [ Wsual Dim BT -Ef i/ Gui Bend Test

HT: Hidrotest / Hydrostotic Test
N.D.T.:Tahribatsiz test / Non-Destructive Testing
US: Ultrasonic tes: as per TS EN IS0 10893-11

EY5-5EK12-FRZ4 (R1)



COD QC-3.1-Ed.2 REV 6/2017
Draganesti Str. 30, Slatina, jud. OLT, Romania 230119

Thisdocument s e 0 be lectonically Tel: +40 (249) 436862, 434640, 434641
T Signature ri%r:ég{fss;?\/laaprgg‘:?nen Ivancea FEX: +4O [249] 4343301 437288
M K e ong?ﬁaf(;fezcﬁﬁnziﬁ iﬁfﬁfjﬂ-fg;";ﬂ"ieve 4 E-mail: office slatina@mk—artrom.eu  www.tmk-artrom.eu

by scanning the QR code in the left. EUID: ROONRC.J28/9/1991;J28/9,/31.01.1991

VAT No.RO 1510210/1892

MK-ARTROM S.A. Subscribed and Paid Share Capital: 291.587.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004 / 3.1

No: 17441 Manufacturer’s mark: @ Customer Order No.: 192 PL: 1555
Date: 18.11.2022
CUSTOMER: NIMFA-COM SRL
Specification: Dimensions: 21.3 x 2.6 x 6 000+100/-0 mm
EN 10210-1:06/ EN 10210-2:19/ EN 10216-3:13/ Steel: S355J2H/ P355NH TC1/
EN 10216-2:13/ EN 10216-1:13 P265GH TC1/ P265TR2
Description: Hot rolled seamless steel pipes; unprotected; marking by painting at one end: manufacturer’s mark,
standard, steel grade, heat no, LOT, LENGTH (m), mill inspector no. 5, technical control sign
Heat No.: R59579 | Steel melt and rolled in ROMANIA
Quantity delivered Pcs. Length - m Weight— Kg
468 2808.0 3404
Ladle Chemical Analysis [ %]
C Mn S P Si Ni Cr Mo Cu Al Nb Ti v CE
0.15 1.06 | 0.005 | 0.014 | 0.21 0.11 0.08 0.03 0.25 ] 0.023 | 0.002 | 0.001 | 0.003 | 0.373
Cr+Cu+Mo+Ni=0.47 Nb+V=0.005 Nb+V+Ti=0.006
Mechanical Properties
TENSILE TEST (EN ISO 6892-1) Rpo,2 Rm A
— at room temperature- N/mm?2 N/mm?2 %
Test Specimen / Strip—longitudinal
Dimension (mm): 1. 15.20 x 2.55/2.15.30 x 2.65/ 3. 15.35 x 2.60 1. 404 522 36
Section (mm?): 1.43.09/2.45.19/3.44.48 2. 398 528 38
Length - (Lo) (mm): 1.35/2.35/3.35 3. 396 520 37
Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1) Ring tensile test
(ENISO 8493) (ENISO 8492) - (ENISO 8496 )
OK OK - -
Heat treatment: normalized temperature between 880-940°C Melting process: electric arc furnace, fully killed
Test Eddy Current cf. EN ISO 10893-1: OK
Visual inspection and dimensional check: OK C_€
The manufacturer of pipes is certified in acc. with ISO 9001: 2015, ISO S
14001:2015 and ISO 45001:2018 0036- CPR-M-008-2007
NO WELD REPAIR ON HEREBY CERTIFIED TUBES TMK-ARTROM S.A. Draganesti Street, No.30,
The material “not contain intentional additions of elements such as lead, 230119, SLATINA, OLT, ROMANIA
selenium, or sulphur to improve machinability” 22

No. 6-4E / CPR 15-10-19
EN 10210-1:2006

Chief of QC & Testing of the Metallurgical Tubes Products
Dipl. Eng. Silviu Barbulescu

-y $35512H /1.0576

ey intended to be used in metal structures or in composite
MILL INSPECTOR metal and concrete structures
Eng. Constantin Lupu Tolerances:

FRARTRONS A Elongation:
@:&, sz%_)m.c. Tensile strength:

ST Yield strength: expressed as indicated

This MTC is digitally signed and sealed by TMK ~ARTROM S.A. IT system. To check Impact strength: in the DoP

its authenticity and integrity, please scan the QR code to download the Weldability:
original electronic document from our site. If you already received an electronic copy Durability:
Jfrom your supplier, please make sure that the file is digitally signed by TMK- ARTROM
S.A. Falsification of this document is punishable under the legal provisions and entitles
us to claim damages

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED
SPECIFICATION AND THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION’S REQUIREMENTS AND ARE RECORDS
IN OUR COMPANY DOCUMENTS.

Dangerous substance: No performance determined




COD QC-3.1-Ed.2 REV 6/2017

L

ARTROM - TMK-ARTROM S.A.

Draganesti Str. 30, Slatina, jud. OLT, Rormania 230118
Tel: +40 [P48) 436862, 434640, 434641

Fax: +40 [P43) 434330, 437288
E-mail: office slatina@tmk-artrom.eu  waww.tmk—artrom.eu

EUID: ROONARC.J2879,71981; J28,/9/31.01.1931

VAT No. RD 1510210/1882

Subscribed and Paid Share Capital: 281,587.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004/ 3.1

No : 15093
Date: 30.06.2022

Manufacturer’s mark:

@ Customer Order No. : 169 PL: 0972

CUSTOMER- NIMFA-COM SRL

Specification: EN10210-1:06/ EN10210-2:19/ ISO 3183:19/
EN 10216-1:13/ EN 10216-2:13/ EN 10297-1:03/ ASTM A106:19/

PED 2014/68/EU

Dimensions: 33.7 x 2.9 x 6 000+100/-0 mm
Steel: S355J2H N/ L.245/ P265TR2/
P265GH TCLl/ E275/ Gr. B

Description: Hot rolled seamless steel pipes, unprotected: marking by painting at one end: manufacturer’s mark, standard, dimension,

steel grade, SMLS, heat no., LOT, LENGTH(m), mill inspector no. 5

Heat No. : R58811

Steel melt and rolled in Romania

Quantity delivered Pes. Length - (m) Weight- Kg
265 1590.0 3532
Ladle Chemical Analysis [ %]
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti Vv B CEV
R58811 | 0.18 | 1.20 | .003 | .011 J 023 | 0.11 | 0.06 | 0.05 | 0.28 | .029 | .001 | .001 | .005 | 0.0005 0.429
Nb+V=0.006 Nb+V+Ti=0.007
Product Chemical Analyse (%)
Heat no. C Mn S P S Ni Cr Mo Cu Al Nb Ti v B
R58811 | 0.18 1.20 | 0.002 | 0.014 | 0.22 0.11 0.08 | 0.05 0.29 | 0.030 | 0.001 | 0.002 | 0.002 0.0005
R58811 | 0.17 1.22 ] 0.004 | 0.014 | 0.23 0.10 | 0.08 | 0.05 0.29 | 0.030 ] 0.001 | 0.001 | 0.002 0.0005
Mechanical Properties
TENSILE TEST (1. EN 150 6892-1/2. ASTM A370) -- at room temperature- Rpo.2 Rtos Rm A
Test Specimen _ Strip-longitudinal N/mm2 N/mm2 N/mm? 9
Dimension (mm): 1.1. 15.00 x 2.95 /1.2, 15.30x 3.00/ 2, 12.65 x 3.05 1.1. 395 - 523 38
Section (mm?): 1,1.46.02/1.2.47.82/2.39.69 1.2. 397 - 520 37
Length - (Lo) ( mm):1.1.40/1.2.40/2. 50.8 2. - 406 529 37
Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1) Charpy V — Notch (EN 150 1438-1)
{ EN ISO 8493 ) { EN ISO 8492 ) - -
OK OK - -

Hydraulic test pressure 20.5 MPa for 5 sec: OK
Heat treatment: normalized during hot rolling process,

temperature between 880°C

- 940°C

Bending test (ASTM AL06 point 11): OK

Melting process: electric arc furnace, fully killed

Hardness HRB: 85-86

Hardness HRC max 22 (ace to NACE MRO175/ISO 15156)
NACE MRO103/1SO 17945

Grain size

ASTME 112: 9.0

Visual inspection and dimensional check : OK i
The manufacturer of pipes is certified in acc. with ISO 9001:2015. IS0 14001:2015 and 15O 45001:2018
“NO WELD REPAIR ON HEREBY CERTIFIED TUBES *

The material “not contain intentional additions of elements such as lead. selenium, or sulphur o improve

machinability™

Chief of QC & Testing of the Metallurgical Tubes Produets

Dipl. Eng. Silviu Barbulescu

MILL INSPECTOR
Eng. Constantin Lupu

0036- CPR-M-008-2007

TMK-ARTROM S.A. Draganesti
Street.N0.30,230119, SLATINA,OLT,ROMANIA
22
No. 6-3E / CPR. 18-05-22

EN 10210-1:2006

S355)2H/ 1.0576
intended to be used in metal structures or in composile
metal and concrete structures

Tolerances:

This MTC is digitally signed and sealed by TMK =ARTROM S.A. IT system. The document is Elongation:

valid without handwritten si

gna tures.

Tensile strength:

Yield strength: expressed as indicated
Impact strength: in the DoP
Weldability:

Durability:

Dangerous substance: No performance determined

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED SPECIFICATION AND THAT
INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION'S REQUIREMENTS AND ARE RECORDS IN OUR COMPANY DOCUMENTS.



COD QC-3.1-Ed.2 REV 6/2017
Draganesti Str. 30, Slatina, jud. OLT, Romania 230119
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VAT No. RO 1510210,/1992
TMK-ARTROM S.A. Subscribed and Paid Share Capital: 291.587.538,34 lei
INSPECTION CERTIFICATE - EN 10204: 2004 / 3.1
No : 15096 Manufacturer’s mark: @ Customer Order No. : 169 PL: 0972
Date: 30.06.2022
CUSTOMER- NIMFA-COM SRL
Specification: EN10210-1:06/ EN10210-2:19/ ISO 3183:19/ Dimensions: 42.4 x 3.2 x 6 000+100/-0 mm
EN 10216-1:13/ EN 10216-2:13/ EN 10297-1:03/ ASTM A106:19/ Steel: S355J2H / 1.245/ P265TR2/
PED 2014/68/EU P265GH TC1/ E275/ Gr.B

Description: Hot rolled seamless steel pipes, unprotected: marking by painting at one end: manufacturer’s mark, standard, dimension,
steel grade, SMLS, heat no., LOT, LENGTH(m), mill inspector no. 5

Heat No. : R58960 Steel melt and rolled in Romania
Quantity delivered Pcs. Length — (m) Weight- Kg
204 1224.0 3878
Ladle Chemical Analysis [ %]
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti A\ B CEV
R58960 | 0.18 | 1.19 ] .002 | .015 | 0.24 | 0.12 ] 0.08 | 0.05 | 0.20 | .024 | .002 | .002 | .003 | 0.0005 0.426
Nb+V=0.004 Nb+V+Ti=0.007
Product Chemical Analyse (%)
Heat no. C Mn S P Si Ni Cr Mo Cu Al Nb Ti \ B
R58960 | 0.18 1.20 | 0.003 | 0.015 | 0.23 0.11 0.08 0.05 0.20 | 0.024 | 0.001 | 0.002 | 0.001 0.0005
R58960 | 0.17 1.21 | 0.003 ] 0.014 | 0.23 0.11 0.08 0.05 0.20 | 0.023 ] 0.001 | 0.002 | 0.001 0.0005

Mechanical Properties

TENSILE TEST (1. EN ISO 6892-1/ 2. ASTM A370) -— at room temperature- Rpo,2 Rto,s Rm A
Test Specimen _ Strip—longitudinal N/mm? N/mm? N/mm? %
Dimension (mm): 1.1. 15.40 x 3.40/1.2. 15.60 x 3.30/ 2. 19.20 x 3.35 1.1. 398 - 554 29
Section (mm?):1.1.53.73/1.2.52.82/2.66.93 1.2. 410 - 560 30
Length - (Lo) (mm):1.1.40/1.2.40/2.50.8 2. - 407 559 31
Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1) Charpy V — Notch (EN ISO 148-1)
(ENISO 8493) (ENISO 8492) KV/Longitudinal 2.5 x 10 [mm] KVc/Longitudinal 10 x 10 [mm]
OK OK 27(26;28;26) J (0° C) 107 (104; 112;104) J (0° C)
Hydraulic test pressure 17.2 MPa for 5 sec: OK Melting process: electric arc furnace, fully killed
Heat treatment: normalized during hot rolling process, Hardness HRB: 84-85
temperature between 880°C - 940°C Hardness HRC max 22 (acc to NACE MRO175/ISO 15156)
Bending test (ASTM A106 point 11): OK NACE MRO0103/ISO 17945
Grain size ASTM E 112: 9.0

Visual inspection and dimensional check : OK -
The manufacturer of pipes is certified in acc. with ISO 9001:2015, ISO 14001:2015 and ISO 45001:2018

“NO WELD REPAIR ON HEREBY CERTIFIED TUBES 0036- CPR-M-008-2007
The material “not contain intentional additions of elements such as lead, selenium, or sulphur to improve TMK-ARTROM S.A. Draganesti
machinability’ Street,N0.30,230119, SLATINA,OLT,ROMANIA
22
Chief of QC & Testing of the Metallurgical Tubes Products No. 6-5E / CPR 18-05-22
Dipl. Eng. Silviu Barbulescu EN 10210-1:2006
S355J2H/ 1.0576
MILL INSPECTOR intended to be used in metal structures or in composite
Eng. Constantin Lupu metal and concrete structures
Tolerances:
Elongation:
Tensile strength:
Yield strength: expressed as indicated

This MTC is digitally signed and sealed by TMK —~ARTROM S.A. IT system. The document is .

. . . X . .. ; . Impact strength: in the DoP
valid without handwritten signatures. To check its authenticity and integrity, please scan the Weldability:
OR code to download the original electronic document from our site. If you already received )

an electronic copy from your supplier, please make sure that the file is digitally signed by Durability:

Dangerous substance: No performance determined

TMK- ARTROM S.A. Falsification of this document is punishable under the legal provisions
and entitles us to claim damages

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED SPECIFICATION AND THAT
INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION’S REQUIREMENTS AND ARE RECORDS IN OUR COMPANY DOCUMENTS.
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VAT No.RO 1510210/1892

TMK-ARTROM S.A. Subscribed and Paid Share Capital: 291.587.538,34 lei

INSPECTION CERTIFICATE - EN 10204: 2004 / 3.1

No: 17743 Manufacturer’s mark: @ Customer Order No.: 183 PL: 1611
Date: 06.12.2022

CUSTOMER: NIMFA-COM SRL

Specification: Dimensions: 48.3 x 3.2 x 12 000+100/-0 mm
EN 10210-1:06/ EN 10210-2:19/ EN 10216-3:13/ Steel: S355J2H/ P355NL1 TC1/
EN 10216-2:13/ EN 10216-1:13 P265GH TC1/ P265TR2

Description: Hot rolled seamless steel pipes; unprotected; marking by painting at one end: manufacturer’s mark,
standard, steel grade, heat no, LOT, LENGTH (m), mill inspector no. 5, technical control sign

Heat No.: R59547 | Steel melt and rolled in ROMANIA
Quantity delivered Pcs. Length - m Weight— Kg
70 840.0 2970
Ladle Chemical Analysis [ %]
C Mn S P Si Ni Cr Mo Cu Al Nb Ti A" CE
0.18 1.20 | 0.003 | 0.012 | 0.24 0.08 0.08 0.02 | 0.25 | 0.023 | 0.001 | 0.001 | 0.002 | 0.422
Cr+Cu+Mo+Ni=0.43 Nb+V=0.003 Nb+V+Ti=0.004 N=0.009
Mechanical Properties
TENSILE TEST (EN ISO 6892-1) Rpo,2 Rm A
— at room temperature- N/mm?2 N/mm?2 %

Test Specimen / Strip—longitudinal
Dimension (mm): 15.60 x 3.30

Section (mm?): 52.52 406 548 32
Length - (Lo) (mm): 40

Drift expanding test Flattening test Charpy V — Notch (EN ISO 148-1) Ring tensile test

(ENISO 8493) (ENISO 8492) - (ENISO 8496 )

OK OK - -

Heat treatment: normalized temperature between 880-940°C Melting process: electric arc furnace, fully killed
Test Eddy Current cf. EN ISO 10893-1: OK
Visual inspection and dimensional check: OK - €
The manufacturer of pipes is certified in acc. with ISO 9001: 2015, ISO C -
14001:2015 and ISO 45001:2018 0036- CPR-M-008-2007
NO WELD REPAIR ON HEREBY CERTIFIED TUBES TMK-ARTROM S.A. Draganesti Street, No.30,
The material “not contain intentional additions of elements such as lead, 230119, SLATINA, OLT, ROMANIA
selenium, or sulphur to improve machinability” 22

No. 6-5E / CPR 18-10-22
EN 10210-1:2006

Chief of QC & Testing of the Metallurgical Tubes Products
Dipl. Eng. Silviu Barbulescu

-y $35512H /1.0576

ey intended to be used in metal structures or in composite
MILL INSPECTOR metal and concrete structures
Eng. Constantin Lupu Tolerances:

FRARTRONS A Elongation:
@:&, sz%_)m.c. Tensile strength:

ST Yield strength: expressed as indicated

This MTC is digitally signed and sealed by TMK ~ARTROM S.A. IT system. To check Impact strength: in the DoP

its authenticity and integrity, please scan the QR code to download the Weldability:
original electronic document from our site. If you already received an electronic copy Durability:
Jfrom your supplier, please make sure that the file is digitally signed by TMK- ARTROM
S.A. Falsification of this document is punishable under the legal provisions and entitles
us to claim damages

THIS IS FOR CERTIFY THAT THE MATERIAL HEREIN DESCRIBED HAS BEEN MANUFACTURED WITH THE ORDERED
SPECIFICATION AND THAT INFORMATION IS CORRECT, THEY MEET THE SPECIFICATION’S REQUIREMENTS AND ARE RECORDS
IN OUR COMPANY DOCUMENTS.

Dangerous substance: No performance determined
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